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1. Sample data

Evidence Number: VZ060160098

Sample: WellYoung MgO Board

Order/contract: 2060160003

Date of sampling/sample delivery: 10.2.2016

Sampling place Brno

3.1

Data on sampling conditions, plan and procedure of sampling and name of the person who
performed sampling are stated in the Sampling Minutes that are stored in the Testing Department.

Test methods

ETAG 016:2013, part 1, C3 SELF-SUPPORING COMPOSITE LIGHTWEIGHT PANELS
— Tensile strength test

Deviations from a standard procedure or the use of non-standardized methods: were not applied.

Test results
The tests were carried out on: 26.2.2016
The tests were performed by: Bc. Karel Vyska

Data on the person who performed the test, test conditions and equipment used are listed in the
Test Minutes. Apparatuses and measuring instruments that used have been certified pursuant to a
valid plan of the Testing.

Tensile strength test
Deflection at the
Sample | Ultimate applied | ultimate applied load, | Tensile strength | Tensile modulus
No. load [N] calculated on the linear fce [MPa] Ec:[MPa]
part of graph [mm]

1 4437 1,10 1,7 18,9

2 4851 1,10 1,9 21,4

3 4393 1,15 1,5 17,0

4 3840 0,91 1,6 19,9

5 5200 1,01 2,0 249
Average 4544 1,10 1,7 20,4

value

END OF THE TEST REPORT




